NORTEC

\\\\////EHUIFIIIEIV Tuc

715-393-4458

S

SOIL PROCESSOR

Skid Steer Version
Parts



1401 133HS ERZel

Q@3an0YddY
JER "ON OMa "ONWOS4 | 3z1S 94N IVIHILVIN
v .} ¥=SaN39
A19NTISSY HOLdVY ¥33LS dIMS - .
F =XXX
@3axN03HO
. F=XX
YA44% uojss,
9 .uw_R,__:n_ :mm, YZIOL/L OMIN SMOT104 SV 34V STONVHIT0L
D77 Juswdinb3 osu0N 3va NMYYA Q310N ISIMYIHLO SSTINN
Alqwassy Jojoy
Alqusssy Jeg |eusiely Jo8)S pINS
Ajquiassy JuUnoy Jeo|4-aa14 189} PINS
S W
Alqwassy awel Joa)S pINS
Alquiassy asoH/aneA PAH
Alquisssy ase) uieyn
Q@3aN0HddY alva NOILdIM0S3a AY aNOZ

SNOISINTYH




1401 133HS

ERAS
a3IN0HddY
JER] "ON 9Ma "ONWOS4 | 37IS 94N IVIY3LVIN
vO ol F=SAN3d
ATAINTISSY JNVEd 9331S dIMS _ .
F =XXX
a3ax®oaHo
. -] F=XX'
uo}ss,
S — OMN | SMOTIOH SV 3uY SFONVHITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN

d3nodddv J1va

NOILdIdOSs3a

N3d

aANOZ

SNOISINTYH




Skid Steer Frame Assembly
Item # Part Number Qry Description

1 NE-420000-X 1 Skid Steer Frame

2 FO102 2 Grease Zerk 1/8 NPT Straight
3 AC476 1 Hex Bolt 1-8 x 6.5 Gr5

4 CG045 1 Nylock Nut 1-8

5 AC223 2 Hex Bolt 1/2-13 x 5 Gr5

6 AC109 1 Hex Bolt 3/8-16 x 1-1/4 Gr5
7 NE-600001 1 Left Side End Shield

8 NE-600000 1 Right Side End Shield

9 NE-600003 2 Shield Lock Pin (1/2")

10 NE-600002 2 Shield Hinge

11 AC205 8 Hex Bolt 1/2-13 x 1 Gr5
12 CG030 8 Nylock Nut 1/2-13

13 NE-100001-17 1 Flange Bearing 1-1/2

14 BF5611 4 Carr. Bolt 1/2-13 x 2 Gr5
15 CGO030 4 Nylock Nut 1/2-13

16 NE-110032 4 1/2 Bent Pin 4"

17 NE-720000 2 Skid Guidwheel Arm

18 F0102 2 Grease Zerk 1/8 NPT Straight
19 NE-700004 2 Tail Wheel PIN 5/16 x 2.25
20 NE-70006 2 Guide Wheel Assembly

Machine Length= X
6ft 7ft 8ft X 9ft
X=6 X=7 X=8 X=9



1401

133HS ERZel
a3anodddy
JEN "ON OMA 'ONWOS4 | 371S RE[ VI3 LVIN
v L F=SaN3g
AT1dINISSY J010d F XXX
aaMoaHo
f F=XX'
[VA4%4°] uojlss
.uw_B_E :mm, YZIOL/L oMW SMOT104 SY 34V SIONVHIT0L
571 uawdinb3 28H0N ava NMVAa d3LON ISIMYIHLO SSTINN
a3anodddy alva NOILdIOS3a

N3d

aANOZ

SNOISINTYH




Item #

4ft
X=4
Y=48

Rotor Assembly

Part Number QTY Description
NE-800000-X 1 Rotor Welded complete
RPR5 Y Agressor Tooth, Weld on

Rotor Length=X (ft length)
Y=number teeth

5ft 6ft 7t 8ft 9FT
X=5 X=6 X=7 X=8 X=9
Y=60 Y=72 =84 Y=96 Y=108
10ft 12ft
X=10 X=12

Y=120

Y=144



1401

133HS Iv0S
Q3n0¥ddv
AT "ON OMa "ONWOSd | 3Z1S 94N IVIHILVIN
vO ol F=SAN3d
AT19NTISSY dvd TVIHALVYIN 9331S dIXS F XXX
aan403HD
, F =X
uo)ss,
omvﬂmw_“/%__sn_ uvvm,\m, vZ/0L/L OMIN SMOTTO4 SY 34V STONVHITOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN

d3nodddv

J1va

NOILdIdOSs3a

N3d

aANOZ

SNOISINTYH




Item #

o b WN

4ft

Y=12

Skid Material Bar Assembly
NE-510000-X

Part Number
NE-510001-X
NE-500003-X
NE-500002-X
NE-500004
BA2591
CG021

QTy

< < N NN PR

Description
Skid Material Bar Frame
Material Bar Rubber
Washer Plate
Bar Mount Washer/nut
Carr. Bolt 5/16-18 x 1-1/2 Gr5
Nylock Nut 5/16-18

Machine Length=X

Y=Quantity
5ft 6ft 7ft 8ft X
X=5 X=6 X=7 X=8
Y=16 Y=16 Y=18 Y=22

oft

Y=22



1401 133HS ERZel

@3aN0YddY
ER "ON OMA "ONWOS4 | 371S RE[ VI3 LVIN
v .} F=SaN3g
A19NFSSY JSVYD NIVHO d331S diMS - .
F =XXX
@anoaHO
. F=XX
uoyss,
Evﬂw_B_s e vZI0LIL oMW SMOT104 SV 34V SIONVHIIOL
D77 Juswdinb3 osu0N 3va NMYYA Q310N ISIMYIHLO SSTINN
@3aN0YddY 31va NOILdIOS3a

SNOISINTYH




Skid Steer Chain Case Assembly

Item # Part Number
1 NE-100001-37
Al650040
3 NE-100001-8
4 Al650040
5 NE-100001-7
6 Al650040
7 NE-100001-42
8 AC205
9 CG030
10 AG209
11 NE-100001-20
12 NE-100001-18
13 NE-100001-15
14 NE-100001-11
15 BF352
16 NE-100001-23
17 NE-100001-24
18 CG024
19 NE-100001-16
20 NE-100001-21
21 NE-100001-28
22 NE-100001-18
23 BF564
24 CG030
25 NE-100001-17
26 NE-100001-14
27 Al650040
28 NE-100001
29 AC103
30 AC109
31 CG024
32 BA5591
33 CG030
34 BD365
35 CG030
36 NE-100001-35
37 AC103
38 NE-100001-51
39 NE-100001-36
40 YSMY-315
41 NE-100001-54

QTy

N N

[
w

P R R RPRRPRRPAEEDDMNDIDMNDNRRRRRERINDNRPRRRRRERRPBRRRERRRLRRRERNNNLER

Description
Skid Top Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Inspection Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Bottom Chain Case Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case Shoe
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Hex Bolt 1/2-20 x 1-1/2 Gr5
Rotor End Washer
Key 3/8 Sq. x 1-1/2
Sprocket #80 14T
Chain Case Lower ASM Washer
Shoulder Bolt 1/2 x 1-1/2
Compensator Wheel
Spacer
Nylock nut 3/8-16
Chain 80H (4.3ft)
Chain Maser Link 80H
Sprocket #80 14T (Motor)
Key 3/8 Sq. x 1-1/2
Carr. Bolt 1/2-13 x 2-1/2 Gr5
Nylock Nut 1/2-13
Flange Bearing 1-1/2
Lower Bearing Cover
Flange Bolt 1/4-28 x 1/2 Gr5
Chain Case
Hex Bolt 3/8-16 x 3/4 Gr5
Hex Bolt 3/8-16 x 1-1/2 Gr5
Nylock Nut 3/8-16
Carr. Bolt 1/2-13 x 1-1/2 Gr5
Nylock Nut 1/2-13
Flat Head 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Chain Case Breather
Hex Bolt 3/8-16 x 3/4 Gr5
Motor Sprocket Washer
Motor Mount Plate
Hyd Motor
Gasket Kit

Note: For Mini Skid Steer units, Item# 40-substitute Part# YSMY-250 in place

of YSMY-315.



1401

133HS 31v0S
@3aN0YddY
JEN "ON OMA "ONWOS4 | 371S RE[ VI3 LVIN
v -l ¥ =SaN3g
ATgNTISSY LNNOW LvO14-33d4 Ads _ .
F =XXX
@anoaHO
. F=XX
uoyss,
Evﬂw_B_: e vZI0LIL oMW SMOT104 SV 34V SIONVHIIOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN

d3nodddv

J1va

NOILdIdOSs3a

N3d

aANOZ

SNOISINTYH




Item #

a Uk WN

Free-Float Mount

Part Number QTyY Description
NE-230000 1 Skid Float Attach Plate
NE-220000 1 Skid Float Hitch Frame
NE-600003 2 Mount Lock Pin (1/2")

AC376 2 Hex Bolt 3/4-10 x 6-1/2 Gr5
CGO039 2 Nylock Nut 3/4-10
F0102 2 Grease Zerk 1/8 NPT Straight



1401 133HS ERZel
a3IN0HddY
JER "ON 9Md "ONWOS4 | 37IS 94N IVIY3LVIN
vO o} ¥F=SAN3d
A19NFSSY DIMNYEHAAH U331S dIMS - .
F =XXX
a3ax®oaHo
, F XX’
uo}ss,
S — OMIN | SMOT104 SV 34V SIONVYITOL
D77 Juswdinb3 osu0N 3va NMYYA Q310N ISIMYIHLO SSTINN

¢l
Ll

] oL 8
/Q @%m
——1

€

d3nodddv J1va NOILdIdOSs3a N3d aANOZ

SNOISINTYH




Item #

1

O 00 NO UL b WN

[
N R O

6Ft
48"

Skid Steer Hydraulics

Part Number
NE-1100018
AB123
NE-110034
NE-110036-X
NE-110015
NE-110034
NE-110025
NE-110021
NE-110022
NE-110037
NE-110035
NE-110038

NE-110036-X Hose Length
7FT 8FT
48" 60"

Qry

RPN R RPRNMNNNMNNONR

9FT
60"

Description
Hyd Valve
Hex Bolt 3/8-16 x 5 Gr5
SAE 12(male) x 1/2npt(female)

Hyd Hose 1/2 with 1/2npt male ends
SAE 10(male) x 1/2npt swivel(female)
SAE 12(male) x 1/2npt(female)

Hyd Hose 1/2" with 1/2npt ends
Flat Faced Coupler (1/2npt)

Flat Faced Nipple (1/2npt)

Hyd Hose 3/8 x 24" with 3/8npt male ends
SAE 06(male) x 3/8npt swivel(female) 90°
Hyd Hose 3/8 x 18" with 3/8npt male ends



1401 133HS

ERZel
@3aN0YddY
JEN "ON O5Ma "ONWOS4 | 371S RE[ VI3 LVIN
v -l ¥ =SaN3g
AT1dINISSY J3ANITAD AAH F =X
@anoaHO
. F=XX
uoyss,
Evﬂw_B_: e vZI0LIL oMW SMOT104 SV 34V SIONVHIIOL
0771 juswdinb3 oanoN 3iva NMVa Q3LON ISIMYIHLO SSTINN
@3aN0YddY 31va NOILdIOS3a

N3d

aANOZ

SNOISINTYH




Item #

v b WN

Hydraulic Cylinder Assembly

Part Number QTY Description
NE-110002 1 Hyd Cyl. 2"bore 6" stroke
NE-110031 1 Hyd Cyl pin 1"

NE-200001-5 1 Hyd Cyl Pivot Tube

AC226 1 Hex Bolt 1/2-13 x 6.5 Gr5
CG030 1 Nylock Nut 1/2-13



1401 133HS ERZel
@3aN0YddY
ER "ON O5Ma "ONWOS4 | 371S RE[ VI3 LVIN
v .} F=SaN3g
A1GNFSSY JNVHLd 9331S dIMS ININ - .
F =XXX
@anoaHO
. F=XX
uoyss,
N e rree | vziouoL oMW SMOTIOH SV 34V SIONVHYIT0L
D77 Juswdinb3 osu0N 3va NMYYA Q310N ISIMYIHLO SSTINN

d3nodddv

J1va

NOILdIdOSs3a

N3d

aANOZ

SNOISINTYH




Sub

Item #

O 00 NO UV B WN -

NNR R RRRRBPRRR R
OO0 Voo NOOTUDdWNERERO

Mini-Skid Steer Frame Assembly

Part Number QTYy
NE-450000-X
F0102
CG045
AC476
AC109
NE-610000
NE-600002
AC205
CGO030
NE-70000
NE-110032
NE-70005
AC223
NE-620000
NE-600003
BF5611
CGO030
NE-100001-17
NE-110045
NE-250000
NE-260000

P P PR DMDMNRNNBAMNOOWONIERIRERERWLER

Machine Length =X
4ft 5ft
X=4 X=5

Description
Mini-Skid Steer Frame
Grease Zerk 1/8 NPT Straight
Nylock Nut 1-8
Hex Bolt 1-8 x 6.5 Gr5
Hex Bolt 3/8-16 x 1-1/4 Gr5
Right Side End Shield
Shield Hinge
Hex Bolt 1/2-13 x 1 Gr5
Nylock Nut 1/2-13
Guidwheel Arm
1/2 Bent Pin 4"
Guide Wheel Assembly
Hex Bolt 1/2-13 x 5 Gr5
Left Side End Shield
Shield Lock Pin (1/2")
Carr. Bolt 1/2-13 x 2 Gr5
Nylock Nut 1/2-13
Flange Bearing 1-1/2
.75 x7.75 OAL Pin
Mini-Skid Mount(Universal)
Mini-Skid Mount(Bobcat MT)



